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TEST REPORT 

No. 83V-ICU-04.21 dated April 30, 2021 

 
Basis for testing: Contract No. 246 dated April 19, 2021 

 

Name of product: heat-insulating material "Isollat" 

 

Customer of tests: «Special technologies» LLC 

Address: 623704, 39/35 Chapaeva str., Berezovsky city, Sverdlovsk region, Russia 

PSRN 1026605609580, INN 6673091595 

 

Product manufacturer: «Special technologies» LLC 

Address: 623704, 39/35 Chapaeva str., Berezovsky city, Sverdlovsk region, Russia 

PSRN 1026605609580, INN 6673091595 

 

Sample receipt information: 04/23/2021, certificate of receipt No. 2805 

(date of receipt, act of receipt of samples in the laboratory) 

 

Sampling information: Samples provided by the Customer. 
 (act number and date of sampling, who made the sampling, sampling method and plan) 

 

Information about the test object: The test customer provided samples:  

1) partition - uncoated metal sheet heat-insulating material "Isollat", fixed in a wooden frame, 2) 

partition - a metal sheet applied to 1 side heat-insulating material "Isollat" 2 mm thick (according to 

the Customer's data)fixed in a wooden frame... Laboratory № 2805... 

 

Test purpose: determination of sound insulation of airborne noise. 

 

Test methods: GOST R ISO 10140-2-2012, GOST R ISO 10140-4-2012 

 

Test date: April 23, 2021, April 26, 2021 

 

Test location: Testing center for construction products "Uralstroysertification", 28D Gagarin 

str.,Yekaterinburg, Russia  

  

 LLC Certification Center 
"Uralstroysertification" 

 

 
 
 

Testing center for construction products 
"Uralstroycertification" 
 
 

 
 
 
I APPROVE: 
Head of TC "Uralstroycertification" 
 
___________________________ Egorov I.S. 
 (signature) 
 
"_______" ___________________ 2021 g. 
 
MP 

 
620078, Russia, Sverdlovsk region, Yekaterinburg, st. 
Gagarina, 28 - 214, 217, P-19.1, P-17a 

Tel .: 8 (343) 288-29-89 
e-mail: uralsertif@mail.ru 
www.uralsertif.ru 
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Equipment and measuring instruments used for testing are shown in Table 1. 

 

Table 1 

P / 

p 

No. 

Equipment name, head number 
Commissioning 

year 

Inv. 

No. 

Date of the next 

verification, 

calibration, 

certification 

1.  
Acoustic reverberation chamber, volume of PVU 
68 m³, PNU - 56 m³ 

2018 00187 03.2022 

2.  

Sound level meter-vibrometer, spectrum 
analyzer EKOFIZIKA-110A (White), head. No. 
BA160280 including: indicator unit, microph1 
preamplifier P200 No. 164895, condenser 
microph1 VMK-205 No. 6428 

2018 00116 10.2021 

3.  
Acoustic calibrator type AK-1000, head. No. 
0749 

2018 00117 10.2021 

4.  
Amplifier-generator OED-PA360, head. No. 

180014 

2018 00187 03.2022 

5.  
Omni-directional sound source (dodecahedron) 
OED-SP360 

2018 00187 03.2022 

6.  
Combined instrument Testo 625 05606251, 
head. No. 02215634 

2012 00051 12.2021 

 
Test conditions: meet regulatory requirements.
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Test results 
Table 2 - uncoated partition 

Frequency, 

Hz 

Measured sound pressure level at the control point 

(high level), dB 

Average 

sound 
pressure 

level 

(SPL), dB 

Measured sound pressure level at the control point 

(low level), dB 

Average 

sound 
pressure 

level 

(PNL), 
dB 

Reverberation 

time, low 
level room 

(T20) sec 

Test surface 

to be taken 
structures, 

m2 

Measurement 

room volume, 
m3 

Airborne 

sound 

insulation dB 1 2 3 4 5 6 1 2 3 4 5 6 

100 79.3 80.63 78.47 79 80.02 83.14 80.39 69.33 68.57 66.86 66.62 66.82 67.49 67.74 3.84 1.7 68 10 

125 97.58 98.54 98.82 97 98.26 97.32 97.97 80.51 77.09 79.29 78.64 77.21 77.84 78.60 4.37 1.7 68 18 

160 104.59 105.2 105.5 105 104.65 104.65 104.94 87.38 87.12 89.21 86.57 87.34 86.89 87.51 8.35 1.7 68 19 

200 109.95 110.3 109.3 110 108.18 109.34 109.56 91.35 91.88 92.45 91.34 90.94 91.14 91.55 4.28 1.7 68 16 

250 105.38 105.7 105.2 105 103.93 105.94 105.24 87.65 87.83 88.32 91.11 88.86 88.7 88.91 2.19 1.7 68 12 

315 102.95 102.7 103.1 104 104.4 106.05 104.03 87.07 86.91 85.42 87.71 87.45 86.5 86.90 3.21 1.7 68 14 

400 101.8 100.9 101.7 101 100.64 101.57 101.29 83.05 84.52 84.34 83.7 83.75 84.32 83.98 4.81 1.7 68 16 

500 99.9 100.5 100.1 99.6 100.24 100.21 100.10 79.69 79.34 79.41 79.35 79.46 80.51 79.65 5.69 1.7 68 20 

630 100.15 99.67 99.53 100 100.46 99.75 99.94 76.93 77.11 76.69 76.93 76.65 77.04 76.89 3.43 1.7 68 20 

800 98.56 98.94 99.3 98.4 98.57 98.88 98.79 75.25 75.04 75.38 74.21 74.58 74.51 74.85 2.74 1.7 68 20 

1000 98.14 97.88 98.81 98.4 98.57 98.14 98.33 74.1 74.2 73.13 74.24 72.79 73.31 73.67 3.06 1.7 68 21 

1250 98.03 97.9 97.98 97.9 97.88 97.56 97.88 71.37 71.11 71.06 71.41 70.69 70.57 71.05 4.18 1.7 68 25 

1600 102.5 102.2 102.3 103 102.57 102.82 102.57 73.46 73.3 73.18 74.35 73.87 73.73 73.67 3.23 1.7 68 26 

2000 101.54 101.4 102.6 102 102.3 102.25 102.04 72.7 73.18 72.62 72.49 73.16 72.62 72.80 2.83 1.7 68 26 

2500 99.09 98.39 98.34 99 99.45 99.3 98.95 70.06 70.1 69.61 69.99 69.51 69.21 69.76 2.35 1.7 68 25 

3150 97.05 96.63 96.96 97.5 97.8 97.16 97.20 66.86 67.33 66.85 66.59 67.16 66.87 66.95 1.97 1.7 68 25 

 
Table 3 - partition with 2 mm thick Isollat heat-insulating material applied to 1 side 

Frequency, 

Hz 

Measured sound pressure level at the control point 

(high level), dB 

Average 

sound 

pressure 

level 

(SPL), dB 

Measured sound pressure level at the control point 

(low level), dB 

Average 

sound 

pressure 

level 

(PNL), 
dB 

Reverberation 

time, low level 

room (T20) 

sec 

Test surface 

to be taken 

structures, m2 

Measurement 

room volume, 

m3 

Airborne 

sound 

insulation 

dB 
1 2 3 4 5 6 1 2 3 4 5 6 

100 81.16 80.02 80.69 79.5 80.31 78.52 80.11 65 67.93 68.52 67.57 69.19 68.05 67.89 3.84 1.7 68 10 

125 96.75 99.06 99.22 97.9 95.75 96.43 97.72 77.61 75.56 77.09 76.96 78.88 75.5 77.09 4.37 1.7 68 19 

160 106.1 104.2 105.5 105 105.62 102.43 104.96 83.21 83.97 83.87 82.55 83.83 82.41 83.35 8.35 1.7 68 23 

200 110.12 108.2 110 109 109.36 107.3 109.11 87.93 86.95 87.38 85.7 86.05 87.35 86.96 4.28 1.7 68 20 

250 103.8 105 103.4 103 104.31 101.8 103.67 86.44 87.43 85.23 85.58 86.07 86.57 86.28 2.19 1.7 68 13 

315 104.48 104 103.5 102 102.85 101.79 103.21 83.29 81.36 81.3 82.25 82.18 81.08 81.98 3.21 1.7 68 18 

400 102.07 102.7 101.7 101 100.7 98.93 101.34 79.36 79.28 79.69 79.38 79.86 78.91 79.42 4.81 1.7 68 21 

500 99.02 100 99.4 99.2 99.81 97.85 99.27 77.34 77.71 77.96 77.46 77.06 77.9 77.58 5.69 1.7 68 21 

630 98.98 99.03 99.14 98.7 98.42 95.97 98.49 74.93 74.54 74.91 74.5 74.25 74.46 74.61 3.43 1.7 68 21 

800 98.29 98.38 98.43 98.5 99.23 97.21 98.38 71.42 72.24 72.79 72.41 72.37 72.38 72.29 2.74 1.7 68 22 

1000 97.96 98.39 98.11 98.1 97.61 95.54 97.71 69.25 69.65 70.02 70.04 70.31 70.16 69.92 3.06 1.7 68 25 

1250 98.91 99.05 99.05 98.5 98.83 96.73 98.58 68.81 67.8 67.68 68.38 67.84 67.98 68.10 4.18 1.7 68 29 

1600 102.39 102.6 101.7 102 101.68 99.91 101.79 71.2 71.12 70.97 71.16 71.34 71.31 71.19 3.23 1.7 68 28 

2000 101.49 102 101.5 101 101.15 98.64 101.08 69.81 69.92 69.61 69.98 69.63 69.88 69.81 2.83 1.7 68 28 

2500 99.71 100.6 99.22 98.5 98.75 96.76 99.08 64.81 65.02 64.62 64.23 64.57 64.48 64.63 2.35 1.7 68 30 

3150 99.4 99.85 100.2 98.5 98.8 96.83 99.06 62.67 62.64 62.74 63.03 63.16 63 62.88 1.97 1.7 68 31 
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Table 4 - Comparison of Results 

Frequenc

y, 
Hz 

Airborne sound insulation dB 

Day 1 (uncovered) 

Airborne sound insulation dB 

Day 2 (covered) 

The difference between 

soundproofing  
Day2-Day1 

Opinions-interpretations 

(effect on sound insulation of applying a layer of 2 
mm to the structure) 

Day -1 uncoated 
Day-2nd coated 2mm 

100 10 10 0 not change 

125 18 19 1 improved 

160 19 23 4 improved 

200 16 20 4 improved 

250 12 13 1 improved 

315 14 18 4 improved 

400 16 21 5 improved 

500 20 21 1 improved 

630 20 21 1 improved 

800 20 22 2 improved 

1000 21 25 4 improved 

1250 25 29 4 improved 

1600 26 28 2 improved 

2000 26 28 2 improved 

2500 25 30 5 improved 

3150 25 31 6 improved 
Note:1. Test results refer only to tested samples provided by the Customer. 2. Full or partial reproduction of the protocol is allowed only with the written permission of the TC 
"Uralstroycertification". 3. The laboratory is not responsible for the quality of the samples provided by the Customer. 
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TEST REPORT 

No. 84V-ITsU-04.21 dated April 30, 2021 

 
Basis for testing:Contract No. 246 dated April 19, 2021 

 

Name of production: heat-insulating material "Isollat" 

 

Customer of tests: LLC "SPETSTECH" 

Yur. address: 623704, Sverdlovsk region, Berezovsky g, Chapaeva street, house 39, building 35, 

PSRN 1026605609580, INN 6673091595 

 

Product manufacturer: «Special technologies» LLC 

Yur. address: 623704, Sverdlovsk region, Berezovsky g, Chapaeva street, house 39, building 35, 

PSRN 1026605609580, INN 6673091595 

 

Sample receipt information: 04/23/2021, certificate of receipt No. 2805 

(date of receipt, act of receipt of samples in the laboratory) 
 

Sampling information: Samples provided by the Customer. 
 (act number and date of sampling, who made the sampling, sampling method and plan) 

Information about the test object: The test customer provided samples:  

1) partition - uncoated metal sheet heat-insulating material "Isollat", fixed in a wooden frame, 2) 

partition - a metal sheet applied to one side heat-insulating material "Isollat" 4 mm thick (according 

to the Customer's data),fixed in a wooden frame... Laboratory room2805... 

 

Test purpose: determination of sound insulation of airborne noise. 

 

Test methods: GOST R ISO 10140-2-2012, GOST R ISO 10140-4-2012 

 

Test date: April 23, 2021, April 27, 2021 

 

Test location:Testing center for construction products "Uralstroysertification", Yekaterinburg, st. 

Gagarin 28D. 

  

 Translated from Russian to English - www.onlinedoctranslator.com 

 LLC Certification Center 

"Uralstroysertification" 

 

 
 
 

Testing center for construction products 
"Uralstroycertification" 
 
 
 
 
 
I APPROVE: 
Head of IC "Uralstroycertification" 
 
___________________________ Egorov I.S. 
 (signature) 

 
"_______" ___________________ 2021 G. 
 
MP 

 
620078, Russia, Sverdlovsk region, Yekaterinburg, st. 
Gagarina, 28 D, pom. 214, 217, P-19.1, P-17a 
Tel .: 8 (343) 288-29-89 

e-mail: uralsertif@mail.ru 
www.uralsertif.ru 
 
 
 
 

https://www.onlinedoctranslator.com/en/?utm_source=onlinedoctranslator&utm_medium=docx&utm_campaign=attribution
https://www.onlinedoctranslator.com/en/?utm_source=onlinedoctranslator&utm_medium=docx&utm_campaign=attribution
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Equipment and measuring instruments used for testing are shown in Table 1. 

 

Table 1 

P / 

p 

No. 

Equipment name, head room 
Commissionin

g year 
Inv. No. 

Date of the next 

verification, 

calibration, 

certification 

1.  
Acoustic reverberation chamber, PVU volume 68 
m³, PNU - 56 m³ 

2018 00187 03.2022 

2.  

Sound level meter-vibrometer, spectrum 
analyzer EKOFIZIKA-110A (White), head. No. 
BA160280 including: indicator unit, microphone 
preamplifier P200 No. 164895, condenser 
microphone VMK-205 No. 6428 

2018 00116 10.2021 

3.  
Acoustic calibrator type AK-1000, head. No. 
0749 

2018 00117 10.2021 

4.  
Amplifier-generator OED-PA360, head. No. 

180014 

2018 00187 03.2022 

5.  
Omni-directional sound source (dodecahedron) 
OED-SP360 

2018 00187 03.2022 

6.  
Combined instrument Testo 625 05606251, 
head. No. 02215634 

2012 00051 12.2021 

 
Test conditions: meet regulatory requirements.
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Test results 

 
Table 2 - uncoated partition 

Frequency, 

Hz 

Measured sound pressure level at the control point 

(high level), dB 

Average 

sound 

pressure 
level 

(SPL), 

dB 

Measured sound pressure level at the control point 

(low level), dB 

Average 

sound 

pressure 
level 

(PNL), 

dB 

Reverberation 

time, low level 

room (T20) 
sec 

Test surface 

to be taken 

structures, m2 

Measurement 

room volume, 

m3 

Airborne 

sound 

insulation 

dB 
1 2 3 4 5 6 1 2 3 4 5 6 

100 79.3 80.63 78.47 79 80.02 83.14 80.39 69.33 68.57 66.86 66.62 66.82 67.49 67.74 3.84 1.7 68 10 

125 97.58 98.54 98.82 97 98.26 97.32 97.97 80.51 77.09 79.29 78.64 77.21 77.84 78.60 4.37 1.7 68 18 

160 104.59 105.2 105.5 105 104.65 104.65 104.94 87.38 87.12 89.21 86.57 87.34 86.89 87.51 8.35 1.7 68 19 

200 109.95 110.3 109.3 110 108.18 109.34 109.56 91.35 91.88 92.45 91.34 90.94 91.14 91.55 4.28 1.7 68 16 

250 105.38 105.7 105.2 105 103.93 105.94 105.24 87.65 87.83 88.32 91.11 88.86 88.7 88.91 2.19 1.7 68 12 

315 102.95 102.7 103.1 104 104.4 106.05 104.03 87.07 86.91 85.42 87.71 87.45 86.5 86.90 3.21 1.7 68 14 

400 101.8 100.9 101.7 101 100.64 101.57 101.29 83.05 84.52 84.34 83.7 83.75 84.32 83.98 4.81 1.7 68 16 

500 99.9 100.5 100.1 99.6 100.24 100.21 100.10 79.69 79.34 79.41 79.35 79.46 80.51 79.65 5.69 1.7 68 20 

630 100.15 99.67 99.53 100 100.46 99.75 99.94 76.93 77.11 76.69 76.93 76.65 77.04 76.89 3.43 1.7 68 20 

800 98.56 98.94 99.3 98.4 98.57 98.88 98.79 75.25 75.04 75.38 74.21 74.58 74.51 74.85 2.74 1.7 68 20 

1000 98.14 97.88 98.81 98.4 98.57 98.14 98.33 74.1 74.2 73.13 74.24 72.79 73.31 73.67 3.06 1.7 68 21 

1250 98.03 97.9 97.98 97.9 97.88 97.56 97.88 71.37 71.11 71.06 71.41 70.69 70.57 71.05 4.18 1.7 68 25 

1600 102.5 102.2 102.3 103 102.57 102.82 102.57 73.46 73.3 73.18 74.35 73.87 73.73 73.67 3.23 1.7 68 26 

2000 101.54 101.4 102.6 102 102.3 102.25 102.04 72.7 73.18 72.62 72.49 73.16 72.62 72.80 2.83 1.7 68 26 

2500 99.09 98.39 98.34 99 99.45 99.3 98.95 70.06 70.1 69.61 69.99 69.51 69.21 69.76 2.35 1.7 68 25 

3150 97.05 96.63 96.96 97.5 97.8 97.16 97.20 66.86 67.33 66.85 66.59 67.16 66.87 66.95 1.97 1.7 68 25 
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Table 3 - partition with 4 mm thick Isollat heat-insulating material applied to one side 
Frequency, 

Hz 
Measured sound pressure level at the control point (high 

level), dB 
Average 
sound 

pressure 

level 
(SPL), dB 

Measured sound pressure level at the control point 
(low level), dB 

Average 
sound 

pressure 

level 
(PNL), 

dB 

Reverberation 
time, low level 

room (T20) 

sec 

Test surface 
to be taken 

structures, m2 

Measurement 
room volume, 

m3 

Airborne 

sound 

insulation dB 1 2 3 4 5 6 1 2 3 4 5 6 

100 81.57 81 80.45 78.02 79.29 77.12 79.85 62.23 65.16 69.57 64.41 67 67.51 66,60 3.84 1.7 68 11 

125 97.88 96.24 96.69 97.44 96.02 97.04 96.93 77.68 82.25 81.55 78.82 80.59 80.34 80.47 4.37 1.7 68 15 

160 104.48 105.27 105.25 105.93 104.76 103.78 104.96 85.43 86.53 85.43 85.77 84.73 84.49 85.45 8.35 1.7 68 21 

200 108.8 108.98 109.05 108.14 107.79 107.93 108.48 88.33 91.81 90.18 90.93 91.24 90.06 90.56 4.28 1.7 68 16 

250 104.76 103.96 105.78 105.22 104.37 103.74 104.70 88 86.17 85.88 85.54 87.18 85.16 86.44 2.19 1.7 68 14 

315 106.25 106.21 104.94 105.55 105.74 105.08 105.66 83.11 81.34 82.41 83.88 81.05 82.52 82.49 3.21 1.7 68 20 

400 102.17 102.43 104.65 102.9 102.27 102.63 102.93 79.54 80.56 79.1 79 78.52 79.25 79.38 4.81 1.7 68 22 

500 101.2 100.72 101.12 101.31 100.74 101.13 101.04 77.02 76.89 76.19 76.57 75.81 76.02 76.44 5.69 1.7 68 24 

630 99.06 98.48 98.02 98.38 97.71 98 98.30 74.43 73.48 73.96 73.23 73.82 73.81 73.80 3.43 1.7 68 22 

800 98.83 98.6 98.1 98.32 98.49 98.71 98.52 71.95 70.93 71.34 71.09 71.54 71.12 71.34 2.74 1.7 68 23 

1000 99.3 99.18 98.23 98.43 98.84 98.44 98.76 70.1 70.3 70.18 69.45 69.48 70.26 69.98 3.06 1.7 68 26 

1250 99.41 99.49 98.92 98.89 99.25 99.15 99.19 67.25 69.07 68.34 67.67 68.3 68.03 68.15 4.18 1.7 68 29 

1600 102.97 102.93 102.36 102.71 102.61 102.27 102.65 71 70.98 70.68 70.21 70.29 70.91 70.69 3.23 1.7 68 29 

2000 102.06 101.98 101.21 100.46 101 101.29 101.37 69.05 67.83 68.08 68.5 68.32 68.14 68.34 2.83 1.7 68 29 

2500 100.18 99.62 98.95 98.95 99.28 99.21 99.39 63.12 62.82 62.46 63.27 62.36 62.31 62.74 2.35 1.7 68 32 

3150 99.9 99.89 99.24 99.38 99.13 98.95 99.43 59.47 59.42 58.96 60.15 59.57 58.74 59.41 1.97 1.7 68 35 
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Table 4 - Comparison of Results 
Frequenc

y, 
Hz 

Airborne noise insulation, dB 
without cover 

Airborne noise insulation, dB 
coated 4 mm 

The difference between 
soundproofing 

Opinions-interpretations 
(effect on sound insulation of applying a layer of 4 

mm to the structure) 

100 10 11 1 improved 

125 18 15 -3 worse 

160 19 21 2 improved 

200 16 16 0 not change 

250 12 14 2 improved 

315 14 20 6 improved 

400 16 22 6 improved 

500 20 24 4 improved 

630 20 22 2 improved 

800 20 23 3 improved 

1000 21 26 5 improved 

1250 25 29 4 improved 

1600 26 29 3 improved 

2000 26 29 3 improved 

2500 25 32 7 improved 

3150 25 35 ten improved 

Note:1. Test results refer only to tested samples provided by the Customer. 2. Full or partial reproduction of the protocol is allowed only with the written permission of the IC 
"Uralstroycertification". 3. The laboratory is not responsible for the quality of the samples provided by the Customer. 
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TEST REPORT 

No. 1045V-ITsU-09.21 dated September 21, 2021 

 
Basis for testing: Contract No. 246 dated April 19, 2021 

Name of production: heat-insulating material "Isollat" 

Customer of tests: «Special technologies» LLC  

 

Legal address: 623704, Sverdlovsk region, Berezovsky, st. Chapaeva, house 39, building 35,  

Actual address: 623704, Sverdlovsk region. Berezovsky, st. Chapaeva, house 39, building 35. PSRN 

1026605609580, INN 6673091595 

Product manufacturer: LLC "SPETSTECH" 
Legal address: 623704, Sverdlovsk region, Berezovsky, st. Chapaeva, house 39, building 35,  

Actual address: 623704, Sverdlovsk region., Berezovsky, st. Chapaeva, house 39, building 35. PSRN 

1026605609580, INN 6673091595 

Sample receipt information: August 30, 2021, act of receipt No. 3029 
(date of receipt, act of receipt of samples in the laboratory) 

Sampling information: Samples provided by the customer 
 (act number and date of sampling, who made the sampling, sampling method and plan) 

Test specimen name: The test customer provided samples: a partition - a metal sheet with 6 mm 

thick Isollat heat-insulating material applied to one side (according to the Customer's data), fixed in 

a wooden frame. Laboratory number 3029 

 

Test purpose: determination of physical and mechanical parameters of products (sound insulation of 

airborne noise) 

Test procedure (s): GOST R ISO 10140-2-2012, GOST R ISO 10140-4-2012 

Test date: September 16, 2021 

Test location: Testing center for construction products "Uralstroysertification", Yekaterinburg, st. 

Gagarina 28D 

 

 LLC Certification Center 

"Uralstroysertification" 

 

 
 
 
Testing center for construction products 
"Uralstroycertification" 
 
 
 
 
 
 
I APPROVE: 
Head of IC "Uralstroycertification" 
 
___________________________ Egorov I.S. 
 (signature) 
 
"_______" ___________________ 2021 G. 
 
M.P. 
 
 
 
 

 

 
Limited Liability Company Certification Center 
"Uralstroycertification"  
(LLC TsS "Uralstroysertification") 
 
Legal address: 620078, Russia, Sverdlovsk region,  
Yekaterinburg, st. Gagarin, 28 D, pom. 210-211 
Actual address: 620078, Russia, Sverdlovsk region,  
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Testing equipment and measuring instruments used during testing are shown in Table 1. 

 

Table 1 

No. 

p / 

p 

Name, brand, 

head equipment number 

date intro for 

exploitation 
Inv. No. 

Date of the next 

verification, 

calibration, 

certification 

1.  
Acoustic reverberation chamber, PVU volume 68 

m³, PNU - 56 m³ 

2018 00187 03.2022 

2.  

Sound level meter-vibrometer, spectrum 
analyzer EKOFIZIKA-110A (White), head. No. 
BA160280 including: indicator unit, microphone 
preamplifier P200 No. 164895, condenser 
microphone VMK-205 No. 6428 

2018 00116 10.2021 

3.  
Acoustic calibrator type AK-1000, head. No. 

0749 

2018 00117 10.2021 

4.  
Amplifier-generator OED-PA360, head. No. 
180014 

2018 00187 03.2022 

5.  
Omni-directional sound source (dodecahedron) 
OED-SP360 

2018 00187 03.2022 

6.  
Combined instrument Testo 625 05606251, 
head. No. 02215634 

2012 00051 12.2021 

 

Test conditions: meet regulatory requirements. 
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Test results  
Table 2 - uncoated partition * 
Freq

uenc

y, 

Hz 

Measured sound pressure level at the control point 

(high level), dB 

Averag

e 

sound 

pressur

e level 

(SPL), 

dB 

Measured sound pressure level at the control 

point (low level), dB 

Averag

e sound 

pressure 

level 

(PNL), 

dB 

Reverberatio

n time, low 

level room 

(T20) sec 

Test 

surface 

to be 

taken 

structures, 

m2 

Measuremen

t room 

volume, m3 

Airborne 

sound 

insulation 

dB 

1 2 3 4 5 6 1 2 3 4 5 6 

100 79.3 80.63 78.47 79 80.02 83.14 80.39 69.33 68.57 66.86 66.62 66.82 67.49 67.74 3.84 1.7 68 10 

125 97.58 98.54 98.82 97 98.26 97.32 97.97 80.51 77.09 79.29 78.64 77.21 77.84 78.60 4.37 1.7 68 18 

160 104.59 105.2 105.5 105 104.65 104.65 104.94 87.38 87.12 89.21 86.57 87.34 86.89 87.51 8.35 1.7 68 19 

200 109.95 110.3 109.3 110 108.18 109.34 109.56 91.35 91.88 92.45 91.34 90.94 91.14 91.55 4.28 1.7 68 16 

250 105.38 105.7 105.2 105 103.93 105.94 105.24 87.65 87.83 88.32 91.11 88.86 88.7 88.91 2.19 1.7 68 12 

315 102.95 102.7 103.1 104 104.4 106.05 104.03 87.07 86.91 85.42 87.71 87.45 86.5 86.90 3.21 1.7 68 14 

400 101.8 100.9 101.7 101 100.64 101.57 101.29 83.05 84.52 84.34 83.7 83.75 84.32 83.98 4.81 1.7 68 16 

500 99.9 100.5 100.1 99.6 100.24 100.21 100.10 79.69 79.34 79.41 79.35 79.46 80.51 79.65 5.69 1.7 68 12 

630 100.15 99.67 99.53 100 100.46 99.75 99.94 76.93 77.11 76.69 76.93 76.65 77.04 76.89 3.43 1.7 68 12 

800 98.56 98.94 99.3 98.4 98.57 98.88 98.79 75.25 75.04 75.38 74.21 74.58 74.51 74.85 2.74 1.7 68 12 

1000 98.14 97.88 98.81 98.4 98.57 98.14 98.33 74.1 74.2 73.13 74.24 72.79 73.31 73.67 3.06 1.7 68 21 

1250 98.03 97.9 97.98 97.9 97.88 97.56 97.88 71.37 71.11 71.06 71.41 70.69 70.57 71.05 4.18 1.7 68 25 

1600 102.5 102.2 102.3 103 102.57 102.82 102.57 73.46 73.3 73.18 74.35 73.87 73.73 73.67 3.23 1.7 68 26 

2000 101.54 101.4 102.6 102 102.3 102.25 102.04 72.7 73.18 72.62 72.49 73.16 72.62 72.80 2.83 1.7 68 26 

2500 99.09 98.39 98.34 99 99.45 99.3 98.95 70.06 70.1 69.61 69.99 69.51 69.21 69.76 2.35 1.7 68 25 

3150 97.05 96.63 96.96 97.5 97.8 97.16 97.20 66.86 67.33 66.85 66.59 67.16 66.87 66.95 1.97 1.7 68 25 

* - test results according to protocol No. 83V-ITsU-04.21 dated 04/30/2021  
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Table 3 - partition with 6 mm thick Isollat heat-insulating material applied to one side 

freque

ncy 

Hz 

Measured sound pressure level at the 

control point (high level), dB 

Averag

e sound 

pressur

e level 

(SPL), 

dB 

Measured sound pressure level at the control point (low 

level), dB 

Average 

sound 

pressure 

level 

(PNL), 

dB 

Reverberation 

time in a low-

level room 

(T20) sec 

Surface of the 

tested 

structure, m2 

Measurement 

room volume 

(PNU), m3 

Airborne 

noise 

insulation, 

dB 

1 2 3 4 5 6 1 2 3 4 5 6 7 eight nine ten 

100 79.9 78.6 74.7 71.8 78.4 75.4 77.25 54.4 64.3 55.2 64.8 64.4 55.6 55.8 53.6 61.6 62.2 61.19 3.83 1.7 68 15 

125 95.4 95.3 97.1 96.3 92.9 94.1 95.39 77.5 71.5 75.8 75.2 75.7 75 74.4 69.8 74.1 71.9 74.60 5.55 1.7 68 21 

160 103.4 102.9 102.7 103.9 104.9 102.5 103.46 85.3 83.2 87.3 83.6 85.9 82.9 82.8 86.5 80.9 84.8 84.71 4.93 1.7 68 19 

200 105.8 105.8 107.2 107.4 109.2 105.8 107.06 83.8 86.3 88.1 90 85.6 85.6 85.5 86.3 87.7 87.2 86.93 3.78 1.7 68 19 

250 105.9 108.1 107.3 105.1 105.1 104.9 106.25 83.1 85.7 86.4 88.5 85.2 85.4 85.9 83.9 84.1 84.8 85.55 4.65 1.7 68 21 

315 104.8 105.3 102.9 104.6 107.3 105 105.18 83.7 83.1 81.1 84.8 85 82.2 81.5 81.1 84.4 81.1 83.07 4.72 1.7 68 22 

400 103 103,7 103.5 103.3 104.1 101.3 103.23 78.4 79.8 77.5 77.5 79.1 77.3 80.3 78.3 78.2 78.8 78.63 4.02 1.7 68 24 

500 102.2 101 102.1 103 101.8 102.5 102.14 76.7 77.1 75.5 75 77.4 77.1 76.6 73.4 76.2 74.4 76.11 3.60 1.7 68 25 

630 100.8 100.7 100.8 100.9 99.6 102.1 100.88 74.2 74.5 73.6 73.6 74.9 74.3 74.3 73.9 74.3 73.4 74.12 3.46 1.7 68 25 

800 100 99.2 100.5 99.5 99.4 100.6 99.90 72.3 71 71.7 71.7 70.8 70.9 72 71 71 71.9 71.46 3.40 1.7 68 27 

1000 99.3 100.9 99.8 99.8 100.3 99.9 100.03 71.2 70.8 70.8 71.3 70.6 69.7 70 70.1 69.8 70.4 70.50 3.43 1.7 68 28 

1250 100.2 99.5 99.3 100.4 100.2 100.2 99.99 69.5 68.8 68.9 69.1 69.6 69.2 68.9 68.6 69 68.3 69.01 3.36 1.7 68 29 

1600 103.9 103,7 104.3 105.3 103,7 104.2 104.22 72.9 72 72.9 72.1 72 72.7 71.4 72.1 72.8 71.3 72.26 3.20 1.7 68 30 

2000 103.5 103.8 102.7 103,7 103 103.2 103.33 69.8 69.9 70.1 69.8 70.8 70.2 69.4 69.8 69.8 69.8 69.95 2.95 1.7 68 31 

2500 100.4 100 100.1 99.5 99.9 99.6 99.93 64 65.1 64.6 64.8 64.6 64.3 64.9 63.6 64.8 64.5 64.54 2.61 1.7 68 33 

3150 98.6 98.5 97.8 98.3 98.5 98.6 98.39 61.3 61.7 61.7 60.9 61.4 60.7 61 61.1 61.4 61.2 61.25 2.33 1.7 68 34 
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Table 4 - Comparison of Results 
Frequenc

y, 
Hz 

Airborne noise insulation, dB 
without cover 

Airborne noise insulation, dB 
coated 6 mm 

The difference between soundproofing  Opinions-interpretations 
(effect on sound insulation of applying a layer of 6 

mm to the structure) 
100 10 15 5 improved 

125 18 21 3 improved 

160 19 19 0 not change 

200 16 19 3 improved 

250 12 21 9 improved 

315 14 22 8 improved 

400 16 24 8 improved 

500 20 25 5 improved 

630 20 25 5 improved 

800 20 27 7 improved 

1000 21 28 7 improved 

1250 25 29 4 improved 

1600 26 30 4 improved 

2000 26 31 5 improved 

2500 25 33 8 improved 

3150 25 34 9 improved 

 
 

Note:1. The obtained test results refer to the sample provided by the Customer. 2. Full or partial reproduction of the protocol is allowed only with the written permission of the IC 
"Uralstroycertification". 3. The laboratory is not responsible for the quality of the samples provided by the Customer. 
 

 

 

 




















